

שם התכשיר	שם גנרי	התוויה
764 EZ HD	barium sulfate for suspension 98% w/w	אבקת בריום לשתייה לשיקוף קיבה, תרסריון ומעי דק
Acetazolamide ER ACY Ophthalmic Ointment 4.5 GR	Acetazolamide 500mg Acyclovir 3%	For adjunctive treatment of: chronic simple (open-angle) glaucoma, secondary glaucoma, and pre-operatively in acute angle-closure glaucoma where delay of surgery is desired in order to lower intraocular pressure · Pseudotumor cerebri Treatment of keratitis (inflammation of the cornea) Herpes Simplex
ADCORTYL	TRIAMCINOLONE	RHEUMATOID ARTHRITIS, OSTEOARTHRITIS, OTHER ARTHRITIC CONDITIONS BY INTRA-ARTICULAR INJECTION. INFLAMMATORY, ALLERGIC AND RHEUMATIC CONDITIONS REQUIRING A GLUCOCORTICOID EFFECT, IN PATIENTS FOR WHOM TREATMENT WITH ORAL CORTICOSTEROID IS NOT FEASIBLE
ADRENALIN AGUETTANT 1 MG/ML	ADRENALIN 1 MG/ML	Relief of respiratory distress due to bronchospasm. Rapid relief of hypersensitivity reaction to drugs and other allergens. Prolongation of the action of infiltration anesthetics. Adrenaline may be of value in restoring cardiac rhythm in cardiac arrest. However it is not used in cardiac failure or in hemorrhagic traumatic or cardiogenic shock. Treatment of mucosal congestion of hay fever rhinitis and acute sinusitis. Relief of bronchial asthmatic paroxysms. Symptomatic relief of serum sickness urticaria and angioneurotic edema. Open-angle glaucoma. Relaxation of uterine musculature and inhibition of uterine contractions. Hemostatic agent in syncope due to complete heart block or carotid sinus hypersensitivity and for resuscitation in cardiac arrest following anesthetic accidents.
ADRENALIN S.A.L.F. 1 MG/ML SOLUTION FOR IV / IM INJECTION AKINETON 5MG/ML 5AMP	ADRENALIN 1 MG/ML BIPERIDEN LACTATE	Relief of respiratory distress due to bronchospasm. Rapid relief of hypersensitivity reaction to drugs and other allergens. Prolongation of the action of infiltration anesthetics. Adrenaline may be of value in restoring cardiac rhythm in cardiac arrest. However it is not used in cardiac failure or in hemorrhagic traumatic or cardiogenic shock. Treatment of mucosal congestion of hay fever rhinitis and acute sinusitis. Relief of bronchial asthmatic paroxysms. Symptomatic relief of serum sickness urticaria and angioneurotic edema. Open-angle glaucoma. Relaxation of uterine musculature and inhibition of uterine contractions. Hemostatic agent in syncope due to complete heart block or carotid sinus hypersensitivity and for resuscitation in cardiac arrest following anesthetic accidents. parkinson
ALFU - KAL XL 10MG/2.5MG/5MG 30TAB	ALFUZOSIN	· Bladder neck obstruction · Primary - Lower urinary tract symptoms Bladder outlet obstruction in women
AMICASIL 500 MG/2ML	Amikacin (as Sulfate) 500 mg / 2 ml	Treatment of serious nosocomial gram-negative bacillary and in some gram-positive infections in hospitals where resistance to gentamicin and tobramycin has been found. מתן באינהלציה להתוויה. עמיד לטיפולים סטנדרטיים Mycobacterium abscessus של
AMIKAN 500MG/2ML	AMIKACIN SULFATE 500MG/2ML	Amikan is used in the treatment of serious infections caused by bacteria sensitive to amikacin. · עמיד לטיפולים סטנדרטיים Mycobacterium abscessus מתן באינהלציה להתוויה של
AMINOPHYLLINE / COOPER Sol. for I.V. INJ	Aminophylline 250mg/10ml	For symptomatic relief or prevention of bronchial asthma and for treatment of reversible bronchospasm associated with chronic bronchitis and emphysema.
ANACLOSIL	cloxacillin 500mg	Treatment of infections caused by penicillinase producing staphylococci who are sensitive to the medicine
APO-SUCRALFATE TABLETS 1 GRAM	Sucralfate 1 gr	APO-SUCRALFATE (sucralfate) is indicated for the treatment of duodenal and non- malignant gastric ulcer. APO-SUCRALFATE is also indicated for the prophylaxis of duodenal ulcer recurrence.
ASTONIN H AVLOCLOR 250MG 20TAB	FLUDROCORTISONE CHLOROQUINE PHOSPHATE	ADDISON DISEASE, ADRENOGENITAL SYNDROM, ORTHOSTATIC SYNDROME, IDIOPATHIC ORTHOSTATIC HYPOTENSION (POSTURAL HYPOTENSION) SYSTEMIC LUPUS ERYTHEMATOSUS
BCG VACCINE SSI BENERVA	Mycobacterium bovis BCG 10 dose THIAMINE (B1)	חסון נגד שחפת מחסור בויטמין B1
Benzetacil	Benzathine Benzylpenicillin 1,200,000 U	Treatment of infections due to microorganisms susceptible to low and very prolonged serum levels of penicillin G. Prophylaxis against rheumatic fever and streptococcal infections.
BERIGLOBIN P BETHANECHOL Betnesol Enema 5mg/100ml Biltricide	IMMUNOGLOBULIN NORMAL HUMAN 160 MG/ML BETHANECHOL Betamethasone 5 mg/100ml praziquantel 600mg	Substitution in - Primary antibody deficiency syndromes resulting from defective antibody synthesis. - Protracted transitory hypogammaglobulinaemia especially in premature infants .Prophylaxis of hepatitis A- Before exposure- Within 2 weeks after exposure ACUTE URINARY RETANTION Treatment of ulcerative colitis to treat "flake" infections caused by parasitic worms

שם התכשיר	שם גנרי	התוויה
BLINCYTO VAIL 35MCG	Blinatumomab 38.5 mcg/vial	BLINCYTO is indicated for the treatment of adults with Philadelphia chromosome negative relapsed or refractory B-precursor acute lymphoblastic leukaemia (ALL).
BRICANYL TURBOHALER 0.5MG/DOSE	Terbutaline Sulfate 0.5 mg/dose	For the relief of bronchospasm in patients with reversible onbstructive airway disease, including asthma, chronic bronchitis and emphysema.
CEENU	LOMUSTINE	HODGKINS DISEASE, NON-HODGKINS DISEASE, SMALL CELL LUNG CANCER, BRAIN TUMORS
CELLTOP	ETOPOSIDE (VP-16) 50 MG	LEUKEMIA LYMPHOID ACUTE TESTIS PRIM MALIGNANT TUMOR HODGKINS LYMPHOMA NON HODGKINS LYMPHOMA NON SMALL/ SMALL CELL CARCINOMA OF LUNG.
CELONTIN	METHSUXIMIDE	Celontin is indicated for the control of absence (petit mal) seizures that are refractory to other drugs
CHLORAMPHENICOL	CHLORAMPHENICOL	ANTIBIOTICS לפי המופיע בטופס הסרוק
CHLORPROMAZINE 100MG TABLETS	Chlorpromazine Hydrochloride	Schizophrenia and other psychoses (especially paranoia), mania and hypomania. In anxiety, psychomotor agitation, excitement, violent or dangerously impulsive behaviour. Is used as an adjunct in the short-term management of these conditions. Intractable hiccup. Nausea and vomiting in terminal illness (where other drugs have failed or are not available). Induction of hypothermia is facilitated by Chlorpromazine Tablets which prevents shivering and causes vasodilatation. Childhood schizophrenia and autism.
CHOLBAM 250MG 90TAB	CHOLIC ACID 250 mg	Kolbam is indicated for the treatment of inborn errors in primary bile acid synthesis due to Sterol 27-hydroxylase (presenting as cerebrotendinous xanthomatosis, CTX) deficiency, • 2- (or alfa -) methylacyl-CoA racemase (AMACR) deficiency in infants, children and adolescents aged 1 month to 18 years and adults• Cholesterol 7 alfa - hydroxylase (CYP7A1) deficiency in infants, children and adolescents aged 1 month to 18 years and adults• 3β-hydroxy-5-C27-steroid oxidoreductase deficiency (also known as 3β-hydroxy-5-C27-steroid dehydrogenase/isomerase or 3β-HSD or HSD3β7.
CIPROXIN SUSP. 50MG/ML 100ML	CIPROFLOXACIN	BACTERIAL INFECTION
Clomid	Clomifene citrate 50mg	In women : ovulatory failure in patients desiring pregnancy. In men : to improve fertility in : idiopathic oligospermia varicocele associated oligospermia
COLIRCCUSI	CYCLOPENTOLATE 10ML	RAPID AND SHORT LASTING CYCLOPLEGIA
CYCLOSERINE	CYCLOSERINE 250MG	Treatment of tuberculosis
CYNOMEL	Liothyronine Sodium 25 mcg	MILD HYPOTHYROIDISM, MYXEDEMA, CRETINISM, T3 SUPPRESSION TEST
Cystagon	Cysteamine bitartrate 50mg, 150mg	nephropathic cystinosis
DAKLINZA 30 MG, 60 MG	Daclatasvir	Daklinza is indicated in combination with other medicinal products for the treatment of chronic hepatitis C virus (HCV) infection in adults
DALACIN SYR	CLINDAMYCIN	INFECTIONS CAUSED BY SUSCEPTIBLE ANAEROBIC BACTERIA
DANTRIUM	DANTROLENE SOD. 25mg	SEVERE SPASTICITY
DAPSONE	DAPSONE	א. מחלות בהן דפסון כמונוטרפיה מהווה טיפול הבחירה או היעילות כמונוטרפיה נצפית ברוב המקרים: Dermatitis herpetiformis, Sub corneal pustular dermatosis (Sneddon Wilkinson disease), Erythema elevatum diutinum, Linear IgA bullous dermatosis, Chronic bullous dermatosis of childhood Bullous eruption of systemic lupus, erythematosus ב. מחלות בהן דפסון מהווה אופציה טיפולית טובה כמונוטרפיה או בשילוב: IgA pemphigus, Cicatritial pemphigoid- benign mucosal pemphigoid, Brown recluse spider bites Relapsing polychondritis Pyoderma gangrenosum, Epidermolysis bullosa acquisita, לתופעות ברירות ובעור, Behcet disease ג. מחלות בהן דפסון מהווה אופציה טיפולית אפשרית כמונוטרפיה או בשילוב: Bullous pemphigoid, Generalized granuloma annulare, Cutaneous vasculitis, Pemphigus vulgaris or foliaceus, Granuloma faciale, Sever acne including acne fulminans and hidradenitis suppurativa, Sweet syndrome, Transient, acantholytic dermatosis (Grover's disease), Palmoplantar pustolosis including palmoplantar psoriasis ד. (PCP)PROPHYLAXIS OF PNEUMOCYSTIS CARINII PNEUMONIA ה. Leprosy. ו. CHRONIC URTICARIA
DARAPRIM	PYRIMETHAMINE	TOXOPLASMOSIS
DAUNOXOME	Daunorubicin 50mg	1) בסיכון גבוה במיוחד ALL-ילדים עם 2) AML-ילדים עם הישנות 3) AML-טיפול אינדוקציה ב
Defitelio	defibrotide 80mg/ml	Defitelio is indicated for the treatment of severe hepatic veno-occlusive disease (VOD) also known as sinusoidal obstructive syndrome (SOS) in haematopoietic stem-cell transplantation (HSCT) therapy. It is indicated in adults and in adolescents, children and infants over 1 month of age.

שם התכשיר	שם גנרי	התוויה
DEKAs PLUS LIQUID	ההרכב מופיע בטופס	מזון רפואי לחולי CF ודיאטונומיה משפחתית ובחולים עם פגיעה בספיגה השומנית. DEKAs® Plus Softgels are a multivitamin and mineral supplement for the dietary management of those who have difficulty absorbing vitamins D, E, K and A.
DEKAs PLUS SOFTGELS	ההרכב מופיע בטופס	מזון רפואי לחולי CF ודיאטונומיה משפחתית ובחולים עם פגיעה בספיגה השומנית. DEKAs® Plus Softgels are a multivitamin and mineral supplement for the dietary management of those who have difficulty absorbing vitamins D, E, K and A.
DIAMOX SEQUELS 500mg DIAMOX SR	ACETAZOLAMIDE 500mg ACETAZOLAMIDE 250mg	For adjunctivetreatmentof:chronicsimple (open-angle) glaucoma,secondaryglaucoma, and pre-operatively in acute angle-closure glaucomawheredelay of surgery isdesiredin ordertolower intraocularpressure. CERBERAL EDEMA / Pseudotumor cerebri
DIAZEPAM DESITIN RECTAL TUBE 10 mg	Diazepam 10mg	CERBERAL EDEMA /Pseudotumor cerebri CHRONIC OPEN ANGEL GLAUCOMA Anticonvulsant, sedative and muscle relaxant.
DIAZEPAM DESITIN RECTAL TUBE 5 mg Diazepam rectal tube 5mg , 10mg	Diazepam 5mg Diazepam	Anticonvulsant, sedative and muscle relaxant. Anticonvulsant, sedative and muscle relaxant.
Diazepam-ratiopharm® 10 mg/2 ml	Diazepam 10mg/2ml	Symptomatic relief of tension and anxiety either alone or when associated with stressful situations. Psychoneurotic states manifested by tension, anxiety, apprehension, fatigue and depressive symptoms. In acute alcohol withdrawal, Assival may be useful in the symptomatic relief of tremor, impending or acute delirium tremens and hallucinosis. Assival is a useful adjunct in the relief of skeletal muscle spasm, spasticity, stiffman syndrome and tetanus. When used intravenously, Assival injection is a useful adjunct in status epilepticus and severe recurrent convulsive seizures. As premedication in patients undergoing surgical procedures (the intramuscular route is preferred) or in patients undergoing cardioversion (when the intravenous route is preferred).
DICLOFENAC EC 75 MG/3 ML SOLUTION FOR INJECTION IM	DICLOFENAC SODIUM	•Exacerbations of inflammatory and degenerative forms of rheumatism: rheumatoid arthritis, ankylosing spondylitis, osteoarthritis, spondylarthritis, non-articular rheumatism. •Treatment of painful conditions due to inflammation of non rheumatic origin. •Renal colic and biliary colic. •Post-traumatic and post-operative pain, inflammation and swelling.
DIFICLIR F.C. 200MG 20TAB DILANTIN INFA	Fidaxomicin 200 mg PHENYTOIN SOD	DIFICLIR is indicated in adults for the treatment of Clostridium difficile infections (CDI) also known as C. difficile-associated diarrhoea (CDAD) EPILEPSY
DILUENT FOR INSULIN	ממס לאינסולין	ממס לאינסולין של חברת אלי לילי המשווק דרך כללית לשאר קופות החולים.
DOPAMINE BASI 200 MG/5ML	DOPAMINE HYDROCHLORIDE 40 MG/ ML	To correct hemodynamic imbalances associated with myocardial infarction trauma septic shock and cardiac surgery. Dopamine Hydrochloride is used in the treatment of : 1. Shock unresponsive to replacement of fluid loss and especially where renal function is impaired. 2. To correct haemodynamic imbalances associated with myocardial infarction trauma septic shock and cardiac surgery. 3. It is also used in the management of chronic refractory congestive heart failure.
ENDOXAN 50MG	CYCLOPHOSPHAMIDE 50mg	PULMONARY FIBROSIS, Nephrotic Syndrome in Children,VASCULITIS, POLYARTERITIS NODOSA,HODGKINS DISEASE, MALIGNANT LYMPHOMAS, MULTIPLE MYELOMA, LEUKEMIAS, MYCOSIS FUNGOIDES, NEUROBLASTOMA,BREAST CANCER, EWING SARCOMA,OSTEOSARCOMA,RHABDOMYOSARCOMA,BRAIN TUMORS, other anti-neoplastic indications,PEMPHIGUS
EPANUTIN 30mg/5ml Oral Suspension 500 ml	Phenytoin 30mg/5ml	EPILEPSY
EPLERENONE 25 mg FILM-COATED TABLETS ERWINASE	EPLERENONE Crisantaspase (Erwinia L-asparaginase) 10000U	· In addition to standard therapy including beta-blockers, to reduce the risk of cardiovascular mortality and morbidity in stable patients with left ventricular dysfunction (LVEF≤40%) and clinical evidence of heart failure after recent myocardial infarction. · In addition to standard optimal therapy, to reduce the risk of cardiovascular mortality and morbidity in adult patients with NYHA class II (chronic) heart failure and left ventricular systolic dysfunction (LVEF≤30%).
Ethambutol 400mg Film-coated Tablets ETHYMAL	Ethambutol Hydrochloride ETHOSUXIMIDE	ALL Tuberculosis Including Inactive Tuberculosis Bacterial Infections
ETHYOL 500MG/VIAL	AMIFOSTINE	to reduce the cumulative renal toxicity associated with repeated administration of cisplatin

אפילפסיה

שם התכשיר	שם גנרי	התוויה
EVOREL 75 TRANSDERMAL PATCH EYTAZOX	Estradiol 4.80 mg, delivers 75 micrograms of estradiol a day Acatazolamide250mg	Hormone replacement therapy (HRT) for oestrogen deficiency symptoms in peri- and post-menopausal women. Prevention of osteoporosis in postmenopausal women at high risk of future fractures who are intolerant of, or contraindicated for, other medicinal products approved for the prevention of osteoporosis. The experience treating women older than 65 years is limited.
E-Z-Paque (CAT #:750) 96 % w/w 176 gr	Barium sulfate 96 % w/w	CERBERAL EDEMA / Pseudotumor Cerebri CHRONIC OPEN ANGEL GLAUCOMA For use only in x-ray departments. Single – contrast radiography of the oesophagus stomach duodenum and small bowel. Radiographic visualization of the gastro-intestinal tract by oral or rectal (enema) administration.
FIBROGAMMIN 250 FIRDAPSE	FACTOR XIII 250 UNITS amifampridine 10mg	Congenital or acquired Factor XIII deficiency, or to promote healing of wounds and bone fractures. Congenital deficiency of Factor XIII and resultant haemorrhagic syndroms (Lambert Eaton myasthenic syndrome)LEMS לטיפול בתסמונת
FLORINEF 0.1MG 100TAB- U.K FLUORESCÉIN SERB	FLUDROCORTISONE ACETATE Fluorescein Sodium 100mg/1ml	For partial replacement therapy for primary and secondary adrenocortical insufficiency in Addison's disease and for the treatment of salt-losing adrenogenital syndrome. Orthostatic Syndrome, Idiopathic Orthostatic Hypotension (Postural Hypotension). For examination of the retina by fluorescent angiography
FLUOXETINE Sol. FLUPHENAZINE FLUPHENAZINE	fluoxetine 20mg/5ml FLUPHENAZINE FLUPHENAZINE	Treatment of depression Obsessive-compulsive disorders (OCD) Treatment of binge-eating and vomiting behaviors in bulimia nervosa PSYCHOTIC DISORDERS PSYCHOTIC DISORDERS
Fungizone	AMPHOTERICIN B 50 mg/vial	To treat serious infections caused by yeasts and certain fungi. לאחר מיצוי טיפולים קודמים - (משמש Amphotericin לטיפול בזיהום בעין שנגרם ע"י מחולל הרגיש ל כחומר גלם להכנה רוקחית של טיפות עיניים)
FUROSEMIDE GALENICA GAMASTAN GRISEOFULVIN SUSP	Furosemide 20mg/2ml IMMUNE GLOBULIN HUMAN GRISEOFULVIN 125mg/5 ml	Parenteral treatment of edema. Adjunctive therapy in acute pulmonary edema למניעת חצבת בחינם ראה רשימת אורגניזמים רגישים ב29 ג הסרוק.
GRISEOFULVIN SUSP GUTRON GUTRON	GRISEOFULVIN USP 125 mg/5 mL MIDODRINE HCL 2.5mg midodrine hydrochloride 5MG	לטיפול בזיהומים פטרייתיים ראה רשימת אורגניזמים רגישים ב29 ג הסרוק orthostatic hypotension orthostatic hypotension
GUTRON 2.5MG 60TAB	Midodrine Hydrochloride 2.5MG/TAB	Orthostatic Hypotension
Harvoni 90 mg/400 mg film-coated tablets	Ledipasvir 90 mg and Sofobuvir 400 mg	Harvoni is indicated for the treatment of chronic hepatitis C (CHC) in adults and for hepatitis C virus (HCV) genotype-specific activity.
Heparin Bichsel	Heparin Sodium 500IU/5ml	To maintain patency of an indwelling intravenous catheter designed for intermittent injection or blood sampling.
HEPARIN NATRIUM 25,000 RATIOPHARM .	HEPARIN SODIUM 25,000 I.U./5ML	Treatment of thrombo-embolic disorders as deep vein thrombosis, acute arterial embolism or thrombosis, thrombophlebitis, pulmonary embolism , fat embolism. Prophylaxis of deep vein thrombosis and thromboembolic events.
HEPARIN NATRIUM BRAUN 25,000I.E./5ML HEXATRION 2% AMP 2ML HIPREX	HEPARIN SODIUM 5,000I.U/ML TRIAMCINOLONE HEXACETONIDE METHENAMINE HIPPURATE	Treatment of thrombo-embolic disorders as deep vein thrombosis, acute arterial embolism or thrombosis, thrombophlebitis, pulmonary embolism , fat embolism. Prophylaxis of deep vein thrombosis and thromboembolic events. For IV or SC administration. ילדים עם JRA למתן לתוך רקמות רכות או intra-articular לטיפול בזיהומים בדרכי השתן.
HYDRALAZINE 10MG 100TAB HYDRALAZINE 10MG X 100 Hydrapres	HYDRALAZINE HYDRALAZINE HYDROCHLORIDE 10MG 50mg Hydralazine HCl	MODERATE TO SEVERE HYPERTENSION MODERATE TO SEVERE HYPERTENSION MODERATE TO SEVERE HYPERTENSION
IFO-CELL 2G IMIPRAMINE 25MG 28TAB Imnovid	IFOSFAMIDE IMIPRAMINE HCL pomalidomide 1mg, 3mg	ALKYLATING AGENT FOR THE TREATMENT OF MALIGNANCIES לטיפול בדיכאון טיפול במיאלומה נפוצה – קו טיפול מתקדם טיפול בליישימניהוטרלית טיפול בליישימניהוטרלית בחולי ליישימניהוטרלית
Impavido 10mg, Impavido 50mg	MILTEFOSINE 10mg, MILTEFOSINE 50mg	

שם התכשיר	שם גנרי	התוויה
Increlex INFLUVAC	Mecasermin	INCRELEX (mecasermin [rDNA origin] injection) is indicated for the long-term treatment of growth failure in children with severe primary IGF-1 deficiency (Primary IGFD) or with growth hormone (GH) gene deletion who have developed neutralizing antibodies to GH. Severe Primary IGFD is defined by: - height standard deviation score lower or equal to -3.0 and - basal IGF-1 standard deviation score lower or equal to -3.0 and - basal IGF-1 levels below the 2.5th percentile for age and gender and - normal or elevated growth hormone (GH). Severe Primary IGFD includes patients with mutations in the GH receptor (GHR) post-GHR signaling pathway, and IGF-1 gene defects they are not GH deficient and therefore they cannot be expected to respond adequately to exogenous GH treatment. INCRELEX is not intended for use in subjects with secondary forms of IGF-1 deficiency, such as GH deficiency, malnutrition, hypothyroidism, or chronic treatment with pharmacologic doses of anti-inflammatory steroids. Thyroid and nutritional deficiencies should be corrected before initiating INCRELEX treatment. INCRELEX is not a substitute for GH treatment.
Insulin Diluting Medium Vial for NovoRapid® (insulin aspart) and Levemir® (insulin detemir) ISO LACER S.L 5 MG ISOKET RETARD 40 MG	ISOSORBIDE DINITRATE ISOSORBIDE DINITRATE	Influenza virus vaccine The insulin diluting medium may be used for dilution of NovoRapid® or Levemir® from Novo Nordisk A/S. The diluted insulin preparation is used in the treatment of diabetic patients requiring extremely low doses of insulin. ANGINA PECTORIS, CHF
Isoprenaline Hydrochloride S.A.L.F. 0.2 mg/ml	ISOPRENALINE 0.2MG/1ML	לטיפול ומניעה באנגינה פקטוריס · For mild or transient episodes of heart block that do not require electric shock or pacemaker therapy. · For serious episodes of heart block and Adams-Stokes attacks (except when caused by ventricular tachycardia or fibrillation). · For use in cardiac arrest until electric shock or pacemaker therapy, the treatments of choice, is available. · For bronchospasm occurring during anesthesia. · As an adjunct to fluid and electrolyte replacement therapy and the use of other drugs and procedures in the treatment of hypovolemic and septic shock, low cardiac output (hypoperfusion) states, congestive heart failure, and cardiogenic shock.
ISOPRENALINE INJ ISOSORBIDE DINITRATE S.L 2.5 MG ISOZID 50	ISOPRENALINE 0.2MG/1ML ISOSORBIDE DINITRATE ISONIAZID 50 MG	· For mild or transient episodes of heart block that do not require electric shock or pacemaker therapy. · For serious episodes of heart block and Adams-Stokes attacks (except when caused by ventricular tachycardia or fibrillation). · For use in cardiac arrest until electric shock or pacemaker therapy, the treatments of choice, is available. · For bronchospasm occurring during anesthesia. · As an adjunct to fluid and electrolyte replacement therapy and the use of other drugs and procedures in the treatment of hypovolemic and septic shock, low cardiac output (hypoperfusion) states, congestive heart failure, and cardiogenic shock. Immediate relief of angina pectoris attacks, treatment of CHF Antibacterial. Treatment of tuberculosis.
Kalydeco	Ivacaftor 150mg	Kalydeco is indicated for the treatment of cystic fibrosis (CF) in patients age 6 years and older who have one of the following gating (class III) mutations in the <i>CFTR</i> gene: <i>G551D</i> , <i>G1244E</i> , <i>G1349D</i> , <i>G178R</i> , <i>G551S</i> , <i>S1251N</i> , <i>S1255P</i> , <i>S549N</i> , or <i>S549R</i>
KENALOG VIAL KENALOG INJ. 40MG	TRIAMCINOLONE 40 mg/ml TRIAMCINOLONE	RHEUMATOID ARTHRITIS, OSTEOARTHRITIS, OTHER ARTHRITIC CONDITIONS BY INTRA-ARTICULAR INJECTION. INFLAMMATORY, ALLERGIC AND RHEUMATIC CONDITIONS REQUIRING A GLUCOCORTICOID EFFECT, IN PATIENTS FOR WHOM TREATMENT WITH ORAL CORTICOSTEROID IS NOT FEASIBLE.
KETOCONAZOLE 200 MG 100 TABLETS	KETOCONAZOLE 200 mg	טיפול בבצקת הרישתית זיהום פטרייתי סיסטמי מסכן חיים בהעדר חלופות · לטיפול בחולים עם מחלת קושינג בהעדר חלופות · לטיפול בסרטן הפרוסטטה בהעדר חלופות
KUVAN SOLUBLE TABLETS L- CITRULLINE	Sapropterin Dihydrochloride 100 mg L- CITRULLINE	Kuvan is indicated for the treatment of hyperphenylalaninaemia (HPA) in adults and paediatric patients of all ages with phenylketonuria (PKU) who have been shown to be responsive to such treatment. Kuvan is also indicated for the treatment of hyperphenylalaninaemia (HPA) in adults and paediatric patients of all ages with tetrahydrobiopterin (BH4) deficiency who have been shown to be responsive to such treatment.
LANOXIN INJECTION	DIGOXIN 0.5 MG/2ML	metabolic disorders Treatment of For management of chronic cardiac failure, and certain supraventricular arrhythmias.

שם התכשיר	שם גנרי	התוויה
LARGACTIL	CHLORPROMAZINE	כפי שמצוין בטופס
LARGACTIL 25 mg Film Coated Tablets	CHLORPROMAZINE 25 MG	Treatment of schizophrenia, paranoid states and mania. Toxic psychosis (amphetamines, LSD, cocaine, etc.). Organic mental syndromes accompanied by delirium. Anxiety disorders particularly if severe and resistant to treatment with typical anxiolytics. Depression if accompanied by agitation and delirium, mostly in combination with antidepressants. Uncontrollable vomiting and hiccups. Treatment of severe pain generally associated with narcotic analgesics. Preanesthetic medication.
LENVIMA CAPS 4MG, 10 MG (30)-29G	Lenvatinib as Mesilate	LENVIMA is indicated for the treatment of adult patient with progressive, locally advanced or metastatic, differentiated (papillary/follicular/Hurthle cell) thyroid carcinoma (DTC), refractory to radioactive iodine (RAI).
LIBRAX 30TAB	Chlordiazepoxide 5.0 mg and Clidinium bromide 2.5 mg	Processing Symptomatic severe anxiety and / or disabling accompaniment of functional digestive disorders with spastic component.
Lidocaine 1% w/v Injection solution for injection	Lidocaine Hydrochloride	Infiltration and nerve block anaesthesia and intravenous regional anaesthesia
Lidocaine 2% w/v Injection solution for injection	Lidocaine Hydrochloride	· Nerve block anaesthesia. · Treatment of severe symptomatic ventricular tachycardia if judged to be lifethreatening by the doctor.
LIKACIN 500 mg / 2 ml	Amikacin Sulfate 500 mg / 2 ml	Treatment of serious nosocomial gram-negative bacillary and in some gram-positive infections in hospitals where resistance to gentamicin and tobramycin has been found. עמיד לטיפולים סטנדרטיים Mycobacterium abscessus מתן באינהלציה להתוויה של
L-ISOLEUCINE	ISOLEUCINE	Maple Syrup Urine Disease (MSUD), Mitochondrial Acetoacetyl-CoA Thiolase Deficiency ,Propionic or Methylmalonic Acidemia
LORENZO'S OIL	LORENZO'S OIL	Adrenoleukodystrophy(ALD) in children & adults
L-TYROSINE	L-TYROSINE	FOR USE AS A SUPPLEMENT IN THE DIETARY MANAGEMENT OF PHENYLKETONURIA OR OTHER CONDITIONS WHERE ADDITIONAL L- TYROSINE IS REQUIRED
LUVINSTA 40 MG CAPSULES ; LUVINSTA 20 MG CAPSULES	Fluvastatin	Treatment of adults with primary hypercholesterolaemia or mixed dyslipidaemia as an adjunct to diet, when response to diet and other non-pharmacological treatments (e.g. exercise, weight reduction) is inadequate.
L-VALINE	L-VALINE	לטיפול בסינדרומים מטבוליים
LYSODREN 500MG	MITOTANE	ADRENOCORTICAL ADENOCARCINOMA
MACRODANTIN 100MG 30CAP	NITROFURANTION	URINARY TRACT INFECTIONS
MAGNESIUM SULPHATE 50%	MAGNESIUM SULPHATE	Pre-eclampsia, eclampsia
MANIDON	verapamil 5 mg /2ml	For the treatment of supraventricular tachyarrhythmias, including: Rapid conversion to sinus rhythm of paroxysmal supraventricular tachycardias, including those associated with accessory bypass tracts (Wolff-Parkinson-White and Lown-Ganong-Levine syndromes). When clinically advisable, appropriate vagal maneuvers (e.g. Valsalva maneuver) should be attempted prior to Icacor administration. Temporary control of rapid ventricular rate in atrial flutter or atrial fibrillation, except when the atrial flutter and/or atrial fibrillation are associated with accessory bypass tracts. For the management of acute hypertensive crises.
MEGACE 160mg	MEGESTROL ACETATE	1) TREATMENT OF ANOREXIA OR WEIGHT LOSS SECONDARY TO CANCER OR AIDS 2) BREAST CARCINOMA 3) ENDOMETRIAL CARCINOMA4) OVARIAN CANCER
MEGESTEROL ACETATE ORAL SUSP	MEGESTROL ACETATE	TREATMENT OF ANOREXIA OR WEIGHT LOSS SECONDARY TO CANCER OR AIDS.BREAST OR ENDOMETRIAL CARCINOMASOVARIAN CANCER
Mencevax™ ACWY Monodose	Each 0.5 ml dose of reconstituted vaccine contains 50 µg of each of the polysaccharides of serogrou	For active immunization of adults and children over two eyars against meningococcal meningitis caused by meningococci of serogroups A, C,W 135 and Y meningococci.
METHAZOLAMIDE 25MG 100TAB	METHAZOLAMIDE	GLAUCOMA
METHAZOLAMIDE 50MG	METHAZOLAMIDE	GLAUCOMA
METHIMAZOLE	METHIMAZOLE	לטיפול בהפרת ראייה
METHYLDOPA 250 MG TABLETS	METHYLDOPA 250MG	MODERATE TO SEVERE HYPERTENSION
METHYLDOPA 250MG	METHYLDOPA	MODERATE TO SEVERE HYPERTENSION
METOCLOPRAMIDE 5MG/5ML 150ML	METOCLOPRAMIDE HCL 5MG/5ML	<u>Adult population:</u> Metoclopramide is indicated in adults for: - Prevention of delayed chemotherapy induced nausea and vomiting (CINV). - Prevention of radiotherapy induced nausea and vomiting (RINV). - Symptomatic treatment of nausea and vomiting, including acute migraine induced nausea and vomiting. Metoclopramide can be used in combination with oral analgesics to improve the absorption of analgesics in acute migraine. <u>Paediatric population:</u> Metoclopramide is indicated in children (aged 1-18 years) for: - Prevention of delayed chemotherapy induced nausea and vomiting (CINV) as a second line option.

שם התכשיר	שם גנרי	התוויה
MILTEX SOL	MILTEFOSINE	Treatment of cutaneous metastases of breast cancer and their relapse in absence of visceral localization and/or in association with necessary systemic treatment
MONONINE 1000 MSUD AID III	COAGULATION FACTOR IX (HUMAN) 1000 IU/VIAL	For the prevention and control of bleeding in Factor IX deficiency, also known as Hemophilia B or christmas disease Metabolic disorder
Mucomyst Amp 10ml	20% Acetylcysteine	Mucolytic. Abnormal, viscid or inspissated mucous secretions in acute or chronic respiratory disease.
MYDFRIN 2.5% OPHTHALMIC SOLUTION 5ML	Phenylephrine Hydrochloride 2.5%	Decongestant & vasoconstrictor, uveitis, open angle glaucoma, refraction, ophthalmoscopic examination, diagnostic procedures, before intraocular surgery
MYOCHOLINE	BETHANECOL 25 mg HCL	ACUTE URINARY RETENTION
NARDIL 15MG 60CAP	PHENELZINE	ANTIDEPRESSANT
NATULAN	PROCARBAZINE	HODGKIN'S DISEASE, NON-HODGKIN'S LYMPHOMA TUMORS
NIMOTOP	NIMODIPINE	SUBARACHNOID HEMORRHAGE OF ANEURYSMAL ORIGIN
Nitrazepam	Nitrazepam 5mg	Insomnia of various etiology.
NOLVADEX D	TAMOXIFEN CITRATE 20 mg	For the palliative treatment of breast cancer generally in post menopausal women, either alone or in combination with other modalities.
NORFLEX 60MG/2ML 5AMP	ORPHENADRINE CITRATE	MUSCLE TENSION
NOVERIL	DIBENZEPIN HCL	depression
NOVO-MEXILETINE	MEXILETINE	ANTIARRYTHMIC
Olestyr	CHOLESTYRAMINE	hypercholestolemia, chron's dis
ONCASPAR 3750MG VIAL	PEGASPARGASE	Patients with acute lymphoblastic leukemia who require L-Asparaginase in their regimen, but have developed hypersensitivity to the native forms of L-Asparaginase.
ONE-ALPHA Drops	alfacalcidol 0.002mg/1mL	Renal bone disease. Hypoparathyroidism. Rickets and osteomalacia. Osteoporosis. Primary and tertiary hyperparathyroidism. Neonatal hypocalcemia
PAPAVERINE HCl STEROP 40mg / 2ml I.V. I.M	Papaverine Hydrochloride 40 mg/ 2 ml	Antispasmodic in visceral spasm, e.g. gastrointestinal colic, biliary and urinary tract spasms. Peripheral vascular disease with vasospastic element. Vascular spasm associated with acute myocardial infarction, angina pectoris, peripheral and pulmonary embolism.
PARLODEL 10MG 30CAP	BROMOCRIPTINE	GALACTORRHEA, AMENORRHEA, FEMALE AND MAIL INFERTILITY, ACROMEGALY, PITUITARY PROLACTINOMA, PARKINSON DISEASE
PARLODEL 2.5MG 30TAB	BROMOCRIPTINE	GALACTORRHEA, AMENORRHEA, FEMALE AND MAIL INFERTILITY, ACROMEGALY, PITUITARY PROLACTINOMA, PARKINSON DISEASE
PENICILLAMINE	PENICILLAMINE	WILSON DISEASE
PENICILLAMINE 250MG 56TAB	PENICILLAMINE 250MG	WILSON'S DISEASE
PHENERGAN 2.5% I.M/I.V 5AMP	PROMETHAZINE HCL	AS WRITTEN
PHENOXYBENZAMINE 10MG CAPSULES	Phenoxybenzamine hydrochloride BP 10 mg	Treatment of hypertensive episodes associated with phaeochromocytoma and treatment of benign prostatic hypertrophy.
PHENOXYMETHYLPENICILLIN POTASSIUM TABLETS BP 250 mg	PHENOXYMETHYLPENICILLIN POTASSIUM TABLETS BP 250 mg	For susceptible microorganisms. To treat group A haemolytic infections of the upper respiratory tract using a twice daily regimen
PHENYLEPHRINE	PHENYLEPHRINE 2.5%	Decongestant & vasoconstrictor, uveitis, open angle glaucoma, refraction, ophthalmoscopic examination, diagnostic procedures, before intraocular surgery
PHENYTOIN LABESFAL	PHENYTOIN 250MG/ 5 ML	לטיפול באפילפסיה
PIPERTEX 4G 10VIALS	Piperacillin 4 g	For the treatment and prophylaxis of systemic and local infections due to susceptible gram (-) and gram (+) aerobic and anaerobic bacteria.
PIRALDINA 500MG TAB	PYRAZINAMIDE 500MG	TUBERCULOSIS
PK-MERZ 100 MG TABLETS	Amantadine Sulphate 100mg	Parkinsonian syndromes: Treatment of symptoms of Parkinson's disease such as rigor, tremor, hypokinesia and akinesia.
PK-MERZ INFUSION 0.2 GR/500 ML	Amantadine Sulphate 0.2g/500ml	For the treatment of parkinsonism which does not respond to oral treatment.
PREMARIN 0.625MG 84TAB	CONJUGATED OESTROGENS	לחולות הזקוקות לטיפול HRT לאחר מיצוי כל החלופות שבסל.
PRIMAQUINE 15 MG	PRIMAQUINE BASE 15MG	לטיפול במלריה
PRIMPERAN SYR	METOCLOPRAMIDE HCL	ANTIEMETIC AND GI MOTILITY STIMULATION
PROGESTERONE RETARD	HYDROXYPROGESTERONE CAPROATE	AMENORRHEA, DYSFUNCTIONAL UTERINE BLEEDING, HABITUAL ABORTION
PROGLICEM 25MG 100TAB	DIAZOXIDE	היפוגליקמיה
PRONTOGEST 100 MG/ML	Progesterone 100 mg/ml	Disfunctional uterine bleeding and in selected cases as an addition to treatment of infertility with techniques such as IVF, GIFT.

שם התכשיר	שם גנרי	התוויה
PROVIGIL 100 MG TABLETS - 29G	Modafinil 100 mg	To improve wakefulness in patients with excessive sleepiness associated with narcolepsy (with or without cataplexy), obstructive sleep apnea/hypopnea syndrome (OSAHS) and shift work sleep disorder (SWDS). Relapsing Remitting טיפול בהיפרסומניה בחולי טרשת נפוצה מסוג
QUESTRAN	4GR POWDER CHOLESTYRAMINE	HYPERCHOLESTEROLEMIA, CROHNS DIS חסימת דרכי מרה, שלשולים הקשורים לכריתת מעי
RANITIDINE 150MG/10ML ORAL SOLUTION RELEFEACT LH-RH 0.1MG 10 AMP	Ranitidine 150mg/10ml GONADORELIN	H2 receptor antagonist. For treatment of duodenal ulcer and benign gastric ulcer, including that associated with NSAID agents. Post-operative ulcer, oesophageal reflux disease and Zollinger-Ellison syndrome. Prophylaxis of stress ulceration in seriously ill patients. Before general anaesthesia in patients considered to be of risk acid aspiration (Mendelson's syndrome). DIAGNOSTIC AGENT FOR PITUITARY FUNCTION
REPATHA	Evolocumab 140mg/ml	לטיפול בהיפרכולסטרולמיה בחולה הסובל מ-Homozygous familial hypercholesterolemia לאחר מיצוי טיפול של סטטינים עםEzetimibe.
RIFADIN 150MG	RIFAMPICIN	Bacterial infection TUBERCULOSIS treatment & prophylaxis CHOLESTASIS-PRURITUS – כשל על-urisolit .
RIFADIN 300 MG	RIFAMPICIN 300mg	Bacterial infection TUBERCULOSIS treatment & prophylaxis CHOLESTASIS-PRURITUS – כשל על-urisolit .
RIFALDIN SYR	RIFAMPICIN BP 100 MG/5 ML 120 ML	TUBERCULOSIS treatment & prophylaxisCHOLESTASIS-PRURITUS – כשל על-urisolit .Carriers of Meningococcus & prophylaxis of meningococcal and H.influenza meningitis, methicillin sensitive and resistant Staphylococcus aureus (MRSA)
RIFAMPICIN LABATEC 150MG 80CAP SERECOR ER SOTALOL PCH 160MG, 80MG	RIFAMPICIN 150 MG QUINIDINE SOTALOL	Bacterial infection TUBERCULOSIS treatment & prophylaxis Cholestasis-Pruritus - URSOLIT על כשל על ANTI ARRHYTHMICS VENTRICULAR ARRHYTHMIAS
Sovaldi 400 mg film-coated tablets	sofosbuvir	Sovaldi is indicated in combination with other medicinal products for the treatment of chronic hepatitis C (CHC) in adults. For hepatitis C virus (HCV) genotype specific activity.
STESOLID RECTAL SOLUTION SULFATO DE ESTREPTOMICINA REIG JOFRE 1G	Diazepam 5mg/2.5 ml; Diazepam 10mg/2.5 ml STREPTOMYCIN SULFATE 1G	Anticonvulsant, sedative and muscle relaxant. לטיפול אנטיביוטיקטריאלי
SYNACTHEN X 10 Amps	Tetracosactrin 0.25 mg/ML 1ml	1) Synacthen is used chiefly as a diagnostic aid in suspected adrenocortical hypofunction. It can be administered both i.m. and i.v. It can also be used therapeutically instead of Synacthen Depot in cases where i.v. injection or infusion of tetracosactide is preferable to i.m.
SYNACTHEN AMP SYNTHROID 25MCG 90TAB	TETRACOSACTRIN 0.25 MG/ML 1 ML LEVOTHYROXINE SODIUM	Synacthen is used chiefly as a diagnostic aid in suspected adrenocortical hypofunction. It can be administered both i.m. and i.v. It can also be used therapeutically instead of Synacthen Depot in cases where i.v. injection or infusion of tetracosactide is preferable to i.m. Collagen diseases, neurological diseases, chronic skin disorders HYPOTHYROIDISM
TAGRISSO Tablets	Osimertinib Mesylate 80 mg	טיפול בסרטן ריאה מסוגNSCLC עם מוטציה מסוגT790M שקיבלו טיפול קודם במעכי טירוזין קינאז(TKIs). TAGRISSO is indicated for the treatment of patients with metastatic epidermal growth factor receptor (EGFR) T790M mutation-positive non-small cell lung cancer (NSCLC), as detected by an (TKI)FDA-approved test, who have progressed on or after EGFR tyrosine kinase inhibitor therapy.This indication is approved under accelerated approval based on tumor response rate and duration of response. Continued approval for this indication may be contingent upon verification .and description of clinical benefit in confirmatory trials

שם התכשיר	שם גנרי	התוויה
TEMODAL VIA TETRACYCLINE 250 MG CAP	TEMOZOLOMIDE 100mg/amp TETRACYCLINE HCL	Indicated for the treatment of patients with malignant glioma such as glioblastoma multiforme or anaplastic astrocytoma, showing recurrence or progression after standard therapy. Temodal is also indicated as first line treatment for patients with advanced metastatic malignant melanoma. Newly diagnosed glioblastoma multiforme concomitantly with radiotherapy and subsequently as monotherapy treatment. treatment of infection
TIAPRIDE MYLAN 100 mg Scored Tablet	TIAPRIDE HCL	ABNORMALLY CONDITIONED MOVEMENTS SUCH AS BUCCO-LINGUAL-FACIAL DYSKINESIAS, LEVODOPA AND NEUROLEPTIC INDUCED DYSKINESIAS AND OTHER INVOLUNTARY MOVEMENTS AS WELL AS TREMORS, INCLUDING TREMORS OF ALCOHOLIC ORIGIN.
TIAPRIZAL 100MG 24 TAB	TIAPRIDE	ABNORMALLY CONDITIONED MOVEMENTS SUCH AS BUCCO-LINGUAL-FACIAL DYSKINESIAS, LEVODOPA AND NEUROLEPTIC INDUCED DYSKINESIAS AND OTHER INVOLUNTARY MOVEMENTS AS WELL AS TREMORS, INCLUDING TREMORS OF ALCOHOLIC ORIGIN.
TRAZODONE TEVA TABLETS	Trazodone Hydrochloride 50 mg, 100 mg	For the treatment of depression and anxiety
TRH 0.2MG/ML 1AMP	Protierlin 0.2 mg / 1 ml	For monitoring of the functional state of the hypothalamo-pituitary-thyroid axis
TRIGON AMP	TRIAMCINOLONE	RHEUMATOID ARTHRITIS, OSTEOARTHRITIS, OTHER ARTHRITIC CONDITIONS BY INTRA-ARTICULAR INJECTION. INFLAMMATORY, ALLERGIC AND RHEUMATIC CONDITIONS REQUIRING A GLUCOCORTICOID EFFECT, IN PATIENTS FOR WHOM TREATMENT WITH ORAL CORTICOSTEROID IS NOT FEASIBLE
URSOFALK Susp	ursodeoxycholic 250mg/5ml	Dissolution or reduction in size of radiolucent cholesterol gallstones. Treatment of certain chronic liver diseases.
VALCHLOR Gel, for topical use	Mechlorethamine	טיפול מקומי ב-Mycosis Fungoides שלבים I ו-II, בחולים שקיבלו טיפול קודם.
VARITECT CP		ראה רשימת התוויות מפורטות בטופס
VIOKASE 8	LIPASE 8000U, PROTEASE 30000 U, AMYLASE 30000	the treatment of exocrine pancreatic insufficiency as associated with but not limited to cystic fibrosis, chronic pancreatitis, pancreatectomy, or obstruction of the pancreas ducts.
WINRHO SDF 300 mcg (1500 IU)	ANTI-D IMMUNOGLOBULINS 300 mcg (1500 IU)	Suppression of Rh immunization in non-sensitized Rho(D) negative women delivering an Rh positive baby, or when the baby's Rh type is unknown
ZARONTIN 250MG/5ML 200ML SYR	ETHOSUXIMIDE	אפילפסיה
ZEPATIER TABLETS	Elbasvir 50 mg/ Grazoprevir 100 mg	טיפול בהפטיטיס C כרונית בחולים עם גנטיפ 1 עם דרגות פיברוזיס F3-F4.
ZERIT 40 MG	STAVUDINE	לטיפול ב-HIV